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CERTIFICATE OF ANALYSIS
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THIS IS TO CERTIFY THAT WE, THE UNDERSIGNED, HAVE INSPECTED THE QUALITY OF
THE ABOVE MENTIONED GOODS AND FOUND THE RESULT OF INSEPECTION AS FOLLOWS:

Product: Silica Acid

Size: 1-5 mm
Item Specificaiton Result
Loss on ignition (%) 20-28 23
Non-volatile substance (%) 0.20 max. 0.16
Chiloride(CI) (%) 0.005 max. 0.003
Suifate(So4) (%) 0.02 max. 0.01.
Heavy Metal(Pb) (%) 0.005 max. 0.001
Iron(Fe) (%) 0.015 max. 0.005
Content(%) 99.5 min.
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